%_‘ iMQi}J’T
@N mRT

\\ \/ o
f—q&ﬂj’f A= { 5’ 'é, i{;%}x 2 Ki?“l

STSﬁa‘li*ﬁﬁllJ
, Science Test Service

TESTING
CNAS 110645

’7’)"{\(\"“,‘-4

B W &R S

TEST REPORT

& 42 /No.: STS22RY1106602

LR S (SLLTTH)

Sample Name /

TR VLT R G R B A R A IR AT
Client /

eyl TR

Test Type Entrustment Inspection

IHMERUBEABRSARLA
Jiangsu Science Test Technology Service Co., Ltd




GTSR®RA wmas

Science Test Service Test Repo rt

42 (No.) :STS22RY1106602 845 E#A/Report Date:2022/11/16 17 3£ 201 (Page 1 of 2)
E A NIE L ‘ .
VLG gUR &R R KA HRA A
Client's Unit
Hubk/HL i ‘
VL P4 B TR T &R AR B B 16 5
Add./Tel.
B R A B SR A5/ Sample Description: [El 7/ Solid state FE i B /Sample Quantity: 1
Sample Descripti B 4 ¥/ Sample Name: S8 (207780 #17i/Material: 45#
ample Description
i o k% /Size: 20mm*20mm H ¥ /Else: /
L PP B 75 AR B HL ETM305D
Test Equipment Microcomputer controlled electronic universal testing machine ETM305D
Kb
A5 B ARG R RFR
Test Methods /Test Vide infra
Items/ Test Results
AR REHR
2022.11.08 2022.11.16
Delivering Date Test Date
&I YL PASEI %
Notes Jiangyin Laboratory
/f\’;’chnolo o
Compiled by g Uk m“J’ K
A ;5'/\;"\4(\ 4 KN?« \
AN B\ &
: e A
OB 71( (S[+= nmwmE|© |
7’& EtSEa) o
Checked by 4 ’)‘, W@U*ﬁl( tedto ;,f
\ %\ Testing Seal /~ /
N”;,/\ » o
Approved by S—




S'rSs SE g MRS

Science Test Service Test Repo rt

e (No.) :STS22RY1106602 4 A #A/Report Date:2022/11/16 & 271 327 (Page 2 of 2)
1.3/ Tensile test
KRB/ Test standard: GB/T 228.1-2010
R 45 B/ Test results:
PSR E R
WA 5 ) #iE
Tensile Strength
Sp. No. Note
(MPa)
BORER % E /From the
=590
Tech. req. GB/T 8162-2018, 45#
&
2-1 632
Acceptable

............... Tﬁ%:’%ﬁi/End ofReport--------------




